
 
  

Best Available Techniques Assessment - 
Bespoke Installation Permit Application: 
Pattemore’s Dairy, Mosterton Road, 
Misterton, Crewkerne, Somerset, TA18 8NT 

Prepared on behalf of: Pattemore’s Transport (Crewkerne) 
Limited 

 

ETL886/2024 

Earthcare Technical Ltd 
Manor Farm 
Chalton 
Waterlooville 
Hants PO8 0BG 
 

Tel: 02392 290 488 

office@earthcaretechnical.co.uk 

November 2024 

 

mailto:office@earthcaretechnical.co.uk


 

 

 
 
 

Document Title: 

Best Available Techniques Assessment - Bespoke Installation Permit 
Application: Pattemore’s Dairy, Mosterton Road, Misterton, Crewkerne, 
Somerset, TA18 8NT 

Revision: Version 1.0 Issue 0 

Date: 15 November 2024 

Document Reference: ETL886/2024/BAT/V1.0/Pattemore’s Dairy/Nov24 
[...]
harmful substances are used where possible. Diversey, who supply Pattemore’s 
with cleaning chemicals have provided a statement regarding food contact safety 
of rinsed products: 

Diversey’s Position on Food Contact Safety of Rinsed Products 

‘When used according to the instructions listed on the product label and safety 
data sheet, Diversey products are not expected to pose unreasonable risk to 
human health and environment.’ 

b  

 

Reuse of cleaning chemicals in cleaning-in-place (CIP). 
Collection and reuse of cleaning chemicals in CIP. When 
reusing cleaning chemicals, hygiene and food safety 
requirements are taken into account. 

Chemical dosing is controlled via conductivity meters and where possible 
chemical is returned for reuse via return to the detergent tank.  

 
c  

 

Dry cleaning  Not applicable. 

d  

 

Optimised design and construction of equipment and 
process  

See BAT 7j 

 
  



Pattemore’s Transport (Crewkerne) Limited       V1.0 Issue 0 
Best Available Techniques Assessment        November 2024 
Doc Author: Earthcare Technical Limited 

 

©Earthcare Technical Ltd.  Doc Ref: ETL886/BAT/V1.0/Pattemore’s Dairy/Nov2024 Page 27 of 51 

 

BAT 9 In order to prevent emissions of ozone-depleting substances and of substances with a high global warming potential from cooling and freezing, BAT 
is to use refrigerants without ozone depletion potential and with a low global warming potential. 

 Suitable refrigerants include water, carbon dioxide or 
ammonia 

The refrigerants used on site and their Global Warming Potential are shown in Table 
1 below: 

Table 1 – Refrigerant type and Global Warming Potential 
Refrigerant type Global Warming 

Potential (GWP) 
R134a 1,430 
R407c 1,774 
R401a 2,088 
R32 675 

Previously used refrigerants with a higher GWP greater than 2,500 have been 
replaced with lower GWP refrigerants as above.  

Glycol circuits are used to keep raw materials and products cold to mitigate risk of 
freezing. Glycol is cooled by the refrigerants in the chillers. There is no other viable 
option for the production process. 

  



Pattemore’s Transport (Crewkerne) Limited       V1.0 Issue 0 
Best Available Techniques Assessment        November 2024 
Doc Author: Earthcare Technical Limited 

 

©Earthcare Technical Ltd.  Doc Ref: ETL886/BAT/V1.0/Pattemore’s Dairy/Nov2024 Page 28 of 51 

 

Resource Efficiency 

BAT 10 In order to increase resource efficiency, BAT is to use one or a combination of the techniques given below 

a Anaerobic digestion This technique is not used directly however, sludge from the Effluent Treatment 
Plant is removed from Site to an Anaerobic Digestion (AD) plant for treatment and 
recovery. 

b Use of residues As detailed above, the residues are used as feedstocks an AD Plant. 

c Separation of residues e.g. using accurately positioned 
splash protectors, screens, flaps, catchpots, drip trays 
and troughs 

The ETP is designed to separate residues, removing the solids from the process as 
sludge. Within the Dissolved Air Filtration Tank (DAF) most of the solids are 
removed through a combination of adding PAC, Sulphuric Acid and Polymer in 
conjunction with the white-water system and paddles to scrape the sludge off. The 
resultant sludge enters the Screw Press where any residual liquid is removed from 
the solid. The solid is then sold for use in anaerobic digestion as described in BAT 
10a.   

d Recovery and reuse of residues from the pasteuriser. 
Residues from the pasteuriser are fed back to the blending 
unit and are thereby reused as raw materials. 

There may on occasion be reuse of pasteurised cream; for example, if the 
incorrect percentage cream was produced it would be mixed with skimmed milk 
and pasteurised to achieve the correct percentage.  

e Phosphorus recovery as struvite (see BAT 12g) Not applicable as phosphorus content below 5mg/l/. Only applicable to waste 
water streams with a high total phosphorus content (e.g. above 50 mg/l) and a 
significant flow. 

f Use of waste water for land spreading A third-party contractor collects approximately one load a week of waste water for 
land spreading for agricultural benefit in accordance with a SR2010No4 mobile 
plant landspreading permit and associated deployments for agricultural benefit.  
This material is typically higher strength, high COD effluent, made up of 
concentrated milk and cream from the initial plant washdown between 
production runs or less frequently, from spillages within the dairy.  

 

  



Pattemore’s Transport (Crewkerne) Limited       V1.0 Issue 0 
Best Available Techniques Assessment        November 2024 
Doc Author: Earthcare Technical Limited 

 

©Earthcare Technical Ltd.  Doc Ref: ETL886/BAT/V1.0/Pattemore’s Dairy/Nov2024 Page 29 of 51 

 

 

Emissions to Water 

BAT 11 In order to prevent uncontrolled emissions to water, BAT is to provide an appropriate buffer storage capacity for waste water. 

 The appropriate buffer storage capacity is determined by a 
risk assessment (taking into account the nature of the 
pollutant(s), the effects of these pollutants on further waste 
water treatment, the receiving environment, etc.). The waste 
water from this buffer storage is discharged after appropriate 
measures are taken (e.g. monitoring, treatment, reuse). 

 

Raw effluent from the Dairy is stored in the concrete ring Balance Tank prior to 
treatment. Under normal operating conditions the Balance Tank operates a 
225m3 working capacity.  The maximum capacity of the Balance Tank is 250 m3 
and there are an additional 6 No ‘Back Tanks’, each with a capacity of 60m3.  This 
provides a combined contingency volume of 610m3. Production of raw effluent is 
in the region of 230m3 per day and therefore the combined contingency storage 
represents in excess of 2.5 days waste water production. There are also 2 No. 
additional contingency storage tanks for untreated effluent; Emergency Pit (10m3) 
and Emergency Silo (40m3).  

The 6 No. Back Tanks also function as temporary storage of any concentrated 
spillages within the dairy. An emergency divert switch situated on the outside of 
the ETP has the capacity to divert spillages from the Dairy directly into the Back 
Tanks from where the contents can be slowly added to the ETP to reduce the risk 
of overwhelming the system.   

Improvements for contingency storage capacity are planned with the proposed 
addition of further effluent storage which will be constructed to the relevant 
industry standard. The existing Balance Tank would be repurposed as an Activated 
Sludge Tank, building further treatment contingency within the ETP system. 

There is a contingency plan in place which forms part of the EMS, specifically 
covering the storage and treatment of liquid waste. Any excess high strength 
effluent beyond which the ETP can treat is collected by an authorised contractor 
and spread to land in accordance with a SR2010No4 mobile plant landspreading 
permit. This is typically within the region of 1 load per week.  

  



Pattemore’s Transport (Crewkerne) Limited       V1.0 Issue 0 
Best Available Techniques Assessment        November 2024 
Doc Author: Earthcare Technical Limited 

 

©Earthcare Technical Ltd.  Doc Ref: ETL886/BAT/V1.0/Pattemore’s Dairy/Nov2024 Page 30 of 51 

 

BAT 12 In order to reduce emissions to water, BAT is to use an appropriate combination of the techniques given below.  
Preliminary, primary and general treatment 
a Equalisation Waste water is collected in the Balance Tank prior to further treatment within the ETP. From 

here, the liquid is pumped at a controlled rate which allows for a stable hydraulic loading rate 
into of the ETP.   

b Neutralisation Within the Balance Tank caustic is added to maintain an acceptable pH for the DAF to operate.  
Caustic is predominantly required to lower the pH. 

c Physical separate (e.g. screens, sieves, primary 
settlement tanks etc.)  

A strainer in the form of a wash down screen is located in front of DAF tank, allowing for the 
removal of large physical contaminants such as leaves. There is a monitor (sensor) for high 
solids which if activated, will divert flow to the Back Tanks.  

Scrapers on the DAF separate sludge from the effluent. Liquid from the DAF tank enters the 
Anoxic Tank, overflowing to the Activated Sludge and Aerobic Tank before entering the MBR 
Tank. Here there are 400 filter screens that allow the flow of liquid across the membranes to 
filter out all the MLSS and which then allows clean water to be discharged to Ponds. 

Any liquid not entering he MBR, is instead treated within the BIO DAF which also allows sludge 
to be removed from the surface with paddles.   

Aerobic and/or anaerobic treatment (secondary treatment) 
d Aerobic and/or anaerobic treatment (e.g. activated 

sludge, aerobic lagoon, upflow anaerobic sludge 
blanket (UASB) process, anaerobic contact process, 
membrane bioreactor.) 

The DAF plant utilise aerobic treatment processes. Anoxic conditions are maintained within the 
Anoxic Tank which helps to remove Nitrogen from the waste water.  Effluent overflows from the 
Anoxic Tank and into the Activated sludge and Aerobic Tank. This tank is kept to a dissolved 
oxygen level of 2 and a pH level of 7.9-8.2, providing optimal conditions for the desired 
microbes. From here effluent either enters the BIO DAF or the MBR, both utilising aerobic 
treatment processes. 

e Nitrification and/or denitrification Nitrification of ammonia takes place in the bioreactor and prior to this stage, within the Anoxic 
Tank.  

f Partial nitration - anaerobic ammonium oxidation Not applicable 
Phosphorus recovery and/or removal 
g Phosphorus recovery as struvite Not applicable, relatively low phosphorus. 



Pattemore’s Transport (Crewkerne) Limited       V1.0 Issue 0 
Best Available Techniques Assessment        November 2024 
Doc Author: Earthcare Technical Limited 

 

©Earthcare Technical Ltd.  Doc Ref: ETL886/BAT/V1.0/Pattemore’s Dairy/Nov2024 Page 31 of 51 

 

h Precipitation Not applicable 
i Enhanced biological phosphorus removal Not applicable 
Final solids removal 
j Coagulation and flocculation This occurs in the DAF Plant through addition of Poly Aluminium Chloride, Sulphuric Acid and a 

Polymer. Aeration causes flocculation- sludge which is then removed from the surface of the 
DAF plant by scrappers. The BIO DAF operates in parallel to the MRB, with any residual solids 
within the effluent entering the BIO DAF removed through the addition of additional Polymer.  

k Sedimentation Not applicable 
l Filtration (e.g. sand filtration, microfiltration, 

ultrafiltration) 
Not applicable 

m Flotation Relevant to DAF plant see (j) above 
 

  



Pattemore’s Transport (Crewkerne) Limited       V1.0 Issue 0 
Best Available Techniques Assessment        November 2024 
Doc Author: Earthcare Technical Limited 

 

©Earthcare Technical Ltd.  Doc Ref: ETL886/BAT/V1.0/Pattemore’s Dairy/Nov2024 Page 32 of 51 

 

 

BAT 12 Associated emission levels (BAT-AELs) for direct emissions to a receiving water body 
 

 Parameter BAT-AEL (daily average) (mg/l) Comment 
 Chemical oxygen 

demand1 
25-1002 Can be achieved. The average figure for 2024 to date is 63.87mg/l.  

 Total suspended solids 4-50 3 The existing discharge consent limit for both emission points to water (W1 and 
W2) is 40mg/l and this limit is routinely achieved. 

 Total nitrogen 2-20 4 5 The existing discharge consent imposes a limit for Ammoniacal Nitrogen (as N) 
rather than Total Nitrogen for emission point W1 (A1 on current discharge 
consent) only. This limit is routinely met. Total Nitrogen is monitored from the 
Settlement Pond however as part of ongoing process monitoring. The average 
figure for the year is 57.26mg/l which is acknowledged as more than the BAT AEL.  
Pattemore’s is committed to reducing Total Nitrogen levels within the ETP 
discharge and are investigating potential solutions, including the possibility of 
incorporating an additional dosing station within the process.  

 Total phosphorus 0.2-2 6 The existing discharge consent limit for Total phosphorus as P is 4mg/l. 
Pattemore’s currently monitor Phosphate levels, with a value of under 1mg/l 
being routinely achieved. The average figure for the year 2024 to date is 0.744mg/l 
of Phosphate.  

(1) The BAT-AEL for COD may be replaced by a BAT-AEL for TOC. The correlation between COD and TOC is determined on a case-by-case basis. The BAT-AEL for 
TOC is the preferred option because TOC monitoring does not rely on the use of very toxic compounds. 
(2) The upper end of the range is 125mg/l for dairies as daily averages only if the abatement efficiency is ≥ 95 % as a yearly average or as an average over the 
production period. 
(3) The lower end of the range is typically achieved when using filtration (e.g. sand filtration, microfiltration, membrane bioreactor), while the upper end of the 
range is typically achieved when using sedimentation only. 
(4) The upper end of the range is 30 mg/l as a daily average only if the abatement efficiency is ≥ 80 % as a yearly average or as an average over the production 
period. 
(5) The BAT-AEL may not apply when the temperature of the waste water is low (e.g. below 12 °C) for prolonged periods. 
(6) The upper end of the range is 4 mg/l for dairies and starch installations producing modified and/or hydrolysed starch. 

  



Pattemore’s Transport (Crewkerne) Limited       V1.0 Issue 0 
Best Available Techniques Assessment        November 2024 
Doc Author: Earthcare Technical Limited 

 

©Earthcare Technical Ltd.  Doc Ref: ETL886/BAT/V1.0/Pattemore’s Dairy/Nov2024 Page 33 of 51 

 

Noise  

BAT 13 In order to prevent or, where that is not practicable, to reduce noise emissions, BAT is to set up, implement and regularly review a noise 
management plan, as part of the environmental management system (see BAT 1), that includes all of the following elements: 

 A protocol containing appropriate actions and timelines;  Noise nuisance at sensitive receptors is not expected and has not been 
substantiated except for one isolated incident unrelated to normal daily 
operations which was fully resolved at the time. No further noise complaints have 
been received. Noise levels continue to be monitored monthly and recorded on 
the Noise Test Assessment Form (PAT-FT-05). 

 A protocol for conducting noise emissions monitoring;  As above. 

 A protocol for response to identified noise events, e.g. 
complaints;  

As above. 

 A noise  reduction programme designed to identify the 
source(s), to measure/estimate noise and vibration exposure, 
to characterise the contributions of the sources and to 
implement prevention and/or reduction measures. 

As above. 

 
BAT 13 is only applicable to cases where a noise nuisance at sensitive receptors is expected and/or has been substantiated. 
  



Pattemore’s Transport (Crewkerne) Limited       V1.0 Issue 0 
Best Available Techniques Assessment        November 2024 
Doc Author: Earthcare Technical Limited 

 

©Earthcare Technical Ltd.  Doc Ref: ETL886/BAT/V1.0/Pattemore’s Dairy/Nov2024 Page 34 of 51 

 

BAT 14 In order to prevent or, where that is not practicable, to reduce noise emissions, BAT is to use one or a combination of the techniques given below. 

a Appropriate location of equipment and buildings. Noise levels 
can be reduced by increasing the distance between the emitter 
and the receiver, by using buildings as noise screens and by 
relocating building exits or entrances. 

 

The Cooling Tower is located to the south of the site with fans projected away 
from sensitive receptors (which lie to the north and west). 

The Boilers and the Standby Generator are situated within buildings or 
containers. 

b Operational measures. This includes techniques such as: 

• improved inspection and maintenance of equipment; 
• closing of doors and windows of enclosed areas, if 

possible; 
• equipment operation by experienced staff; 
• avoidance of noisy activities at night, if possible; 